e
NSW Public Works .‘L""Z'.
NSW

GOVERNMENT

Balranald Shire Council
Strategic Plan

Water and Sewerage

Report Number: P-FY2025-PWO-GEN-RP-001-A2
January 2026

Prepared for:




; VA

NSW Public Works .\\",.
NSW
GOVERNMENT

Template Rev 1 July 2024

Report Number: P-FY2025-PWO-GEN-RP-001-A2

Filename: Balranald IWCM Strategy draft 2.docx

Document Control

Version Author(s) Reviewer(s) Approved for issue
Name Date
0 Glenn Fernandes/Jennifer Glenn Fernandes Glenn Fernandes 07/11/2025

(preliminary) |Blaikie

1 (draft) M Sundar/Glenn Fernandes Glenn Fernandes Glenn Fernandes 20/11/2025

2 (final) M Sundar/Glenn Fernandes Glenn Fernandes Glenn Fernandes 13/01/2026

Glenn Fernandes

Director - Infrastructure Engineering & Advisory
[...]
Council does not have an effluent
reuse program, hence does not
require Section 60 approval

Section 61 — The Minister for Primary Industries or a person authorised by the
Minister may direct a council to take such measures as are specified in the
direction to ensure the proper safety, maintenance and working of any of the
following works:

a) dams for the impounding or diversion of water for public use or any
associated works,

b) water treatment works,
c) sewage treatment works.

No directions have been made

Section 64 — As a precondition to granting a certificate of compliance for
development, a water supply authority may, by notice in writing served on the
applicant, require the applicant to do either or both of the following:

a) to pay a specified amount to the water supply authority by way of
contribution towards the cost of such water management works as are
specified in the notice, being existing works or projected works, or
both,

b) to construct water management works to serve the development.

Council does not have a DSP,
however has Developer
Contributions.

Balranald Shire Council - Strategic Plan

Water and Sewerage

Report No. P-FY2025-PWO-GEN-RP-001-A2
22



NSW Public Works

NSW

GOVERNMENT

Key Legislative Framework and their main purposes Balranald current performance

Section 68 — Provide an approval to applications to discharge trade waste to
Council’s sewerage system

No trade waste policy available
Council has future plans
implement a policy .

Section 382 — Insurance against liability:

¢ A Council must decide for its adequate insurance against public liability and
professional liability.

Council has insurance against
public liability, professional
indemnity, property protection and
motor vehicle insurance under
Section 382 of the Act.

Environmental Planning and Assessment Act (1979) (incl. the EPA Regulation 2000).

This Act aims to encourage proper management of resources, the orderly use of
land, the provision of services, and the protection of the environment. It covers:

- Local Environmental Plans (LEP)
- Environmental Impact Statement (EIS)
- Reviews of Environmental Factors (REF)

These legislative and regulatory
requirements are generally met by
Council.

Public Health Act (2010)

This Act aims to promote, protect and improve public health; by providing safe
drinking water to the community.

Section 25 — a supplier of drinking water must have a quality assurance
program in place and must comply with its requirements.

A Drinking Water Management System (DWMS) satisfies this requirement.
The requirements of the DWMS are as follows:

- Produce an annual report to be made available to consumers,
regulatory authorities and stakeholders

- The DWMS will be internally reviewed. The review will assess
Council’s performance in relation to:

= CCPs and their exceedances

= Improvement Plan

= Record keeping

= NSW Health Database performance

Council has a DWMS and
completes annual returns

Council as of 2024/25
use Water  Services
Association Australia

Codes (WSAA).

Water Management Act (2000) and Water Act (1912)

This Act promotes the sharing of responsibility for the sustainable and efficient
use of water between the NSW Government and end users and provides a
legal basis to manage NSW water planning, legal allocation of water
resources and water access entitlements.

Council extracts water from
Murrumbidgee and Murray rivers.

Protection of the Environment Operations Act (1997)

Section 43 Environment protection licenses may be issued to authorise the
carrying out of scheduled activities at any premises, as required under section
48,

This clause applies to sewage treatment, meaning the operation of sewage
treatment systems that involve the discharge or likely discharge of wastes or by-
products to land or waters

Council does not require EPLs for
the operation of their STPs.

Work Health and Safety Act 2011 and WHS Regulation 2011

To provide for a balanced and nationally consistent framework to secure the
health and safety of workers and workplaces. Under the Act, for Workplace
Management, Council has a duty to:

e |dentify hazards
e Manage risks to health and safety
e Implement, maintain and review risk control measures.

Council is compliant

Fluoridation of Public Water Supplies Act (1957)

Balranald Shire Council - Strategic Plan

Water and Sewerage

Report No. P-FY2025-PWO-GEN-RP-001-A2
23



NSW Public Works “\:\‘il;
NSW

GOVERNMENT

Key Legislative Framework and their main purposes Balranald current performance

This Act covers the addition of fluoride to public water supply under the NSW The Balranald filtered water supply
Fluoridation Code of Practice. is fluoridated.

Euston filtered water supply is not
fluoridated.

Dam Safety Act 1978

Under this Act, the owner of any dam listed as a prescribed dam must meet the Council does not operate any

requirements of the NSW Dams Safety Committee (DSC). prescribed dams. Hence, the Dam
The DSC assigns dams a consequence category relative to their dam failure Safety Act 1978 does not apply to
consequence, and this determines the level of reporting and type of actions Council.

required by the dam owner as part of their Safety Management System (SMS).

5. Growth strategy and population projections

5.1 Balranald

In addition to the agricultural growth in the region, Balranald is situated in an advantageous location for
future renewable energy. A future interstate connector is planned to pass through the area making
Balranald an attractive location to develop solar farms. Already, there are two large scale solar farms
operating south of Balranald. These growth outlooks on renewables hold potential to drive temporary
construction workers numbers residing in the town.

Permanent residential populations are expected to experience growth. These figures have been
adopted from the department of planning. The large increases in population will require significant
housing developments and rezoning of available land to provide suitable housing stock. Population
projections as provided by Council are shown in Table 5-1.

Table 5-1: Growth projections for Balranald

Population group Population | 2026 ‘ 2031 ‘ 2036 ‘ 2041 ’ 2046 ‘ 2051 ‘ 2056
present
Permanent population (DPE 2019) Allyear | 1,141 | 1,224 | 1,365 | 1,503 | 1,639 | 1,774 | 1,903
Almond full time management population All year 0 230 230 230 230 230 230
Renewable energy management population All year 0 70 70 70 70 70 70
Mineral sands management population All year 0 70 70 70 70 70 70
Ancillary population as result of above All year 0 230 230 230 230 230 230
Total Pormanent population
Almond ltinerant workers summer peak Jan — Apr 0 200 200 200 200 200 200
Future almond processing population Jan — Apr 0 0 230 230 230 230 230
Renewable energy construction workers All year 0 350 350 350 350 350 0
Mineral sands workforce All year 0 100 100 100 100 0 0
Peak Population 1,141 | 2,474 | 2,845 | 2,983 | 3,119 | 3,154 | 2,933

An overview of the spatial distribution of the growth is shown in Figure 5-1. An additional 66 lots could
be available in the greenfield space just north of the Balranald Accommodation Village (BAV), but this is
reserved for a duplication of the BAV. The duplication of the BAV is required to provide sufficient

Balranald Shire Council - Strategic Plan Report No. P-FY2025-PWO-GEN-RP-001-A2
Water and Sewerage 24



NSW Public Works “\:“’:l;
NSW

GOVERNMENT

accommodation for temporary and itinerant workers. The strategy assumes all additional construction
and itinerant workers will be housed in the BAV.

Balranald Mot
Billabong Rest:

+ Infill

Balranald Greenfield
[ Current

[ Future

[ BAV

Figure 5-1: Spatial distribution of growth at Balranald

5.2 Euston

Euston has experienced housing supply pressures due to growth in the local agricultural industries.
Growth profiles were researched and Council has indicated that a faster population growth is more
imminent. Council expects an increase in population driven by the Swan Hill Council’s crackdown on
informal on-farm accommodation. Jobs are also expected to be created due to agricultural
intensification. In addition; land surrounding the Euston town site is held in fee simple.

Based on this, Council has forecasted future growth for the Euston service area as follows:
e First ten years, starting 2026: 11 new lots/year

e Following fifteen years: 15 new lots/year

The forecast number of water and sewer assessments for the Euston service area is provided in

Table 5-2: Forecast number of assessments for the Euston service area

| 2025 | 2026 | 2031 | 2036 | 2041 | 2046 | 2051 | 2056

Residential 265 276 331 386 461 536 611 686
Non-residential 34 35 36 37 38 39 40 41
Balranald Shire Council - Strategic Plan Report No. P-FY2025-PWO-GEN-RP-001-A2

Water and Sewerage 25



NSW Public Works “\:“’:l;
NSW

GOVERNMENT

6. Balranald potable and on-potable water supply

The Balranald Raw Water Supply System (BRWSS) provides non-potable water to the town of Balranald
for external use. A diagram of the scheme is shown in Figure 6-1.

Murrumbidgee River

Chlorine
(Sodium Hypochlorite)
—
Raw
s Water
= Tower
Raw Water
- Balranald raw water

Pump Station . .
P reticul ation

Figure 6-1: Balranald raw water supply scheme

Council has as of 2025/26 dispensed with sodium hypochlorite and replaced this with Chlorine gas.

6.1 Water source

The raw water is extracted from the Murrumbidgee River. The raw water intake structure is located 40m
downstream of the potable water intake

The potable water river intake is located down a steep bank with no access path as shown in Figure 6-2.
When the water level in the River is low, Council must extend the intake to the centre of the river to
access water. This cannot be done in a safe manner with the current access to the intake.

Figure 6-2: Balranald potable water supply - intake arrangement

Balranald Shire Council - Strategic Plan Report No. P-FY2025-PWO-GEN-RP-001-A2
Water and Sewerage 26



NSW Public Works )
Nk

6.2 Water treatment

Raw water is disinfected using chlorine gas and pumped to the raw water tower from where it gravitates

through the non-potable reticulation system. The raw water tower is the only water storage in the

distribution system.

The Balranald water treatment plant is a conventional filtration plant built in 1988 with a design capacity
of 1.1 ML/day (14 L/s over 22 hours). An aerial view and the schematic diagram of the WTP are provided in

Figure 6-3.

Figure 6-3: Balranald water treatment plant - Aerial view

Soda Ash Chlorine

(Sodium Hypochlorite)

PAC
Alum
Flocculator + Clarifier —— Sand Filter
b
1"
"
" Contact
i
1"
!
Raw Water || . M ) Clear Water
Pump Station Flocculator Clarifier Ei Sand Filter Pump Station
i
nh
Static Mixer HE
nhy
nt
1
mn
iy
Balranald Filtered
<

Water Reticulation

Sludge lagoons

Figure 6-4: Balranald water treatment plant - schematic diagram

Report No. P-FY2025-PWO-GEN-RP-001-A2

27

Balranald Shire Council - Strategic Plan

Water and Sewerage



NSW Public Works “\:\":l;
NSW

GOVERNMENT

Council has dispensed with sodium hypochlorite and replaced this with Chlorine gas.

6.3 Distribution system

Following treatment, water is pumped to the filtered water tower. The 1.1 ML filtered water tower is the
only water storage in the distribution system. It was originally built in 1963 as a raw water reservoir but
converted toa potable water reservoir in 1985. Water gravitates to the town from the tower. The potable
water service area is shown in Figure 6-5.

[ ] saranaiawe

— Pipes

Filtered water services

Figure 6-5: Balranald potable water supply - service area

6.4 Water projections

Projections of the average year demand are used for revenue planning, unrestricted dry year demand
for sizing of headworks, and peak day production for sizing of water treatment works, reservoirs and
pumping facilities. These projections for the potable and non-potable water supplies, corrected for
future climate change, are provided in Table 6-1and Table 6-2.

Table 6-1: Balranald non-potable water supply scheme - demand projections

| 2018 | 2019 | 2024 | 2020 | 2034 | 2039 | 2044 | 2049

Current Climate

Average year (ML) 522 597 890 969 970 971 972 972
Dry year (95th%ile) (ML) 688 788 | 1,183 | 1,289 | 1,290 | 1,292 | 1,293 | 1,293
Peak day (ML) 9.9 11.5 17.7 19.4 19.4 19.5 19.5 19.5

Table 6-2: Balranald potable water supply scheme - demand projections

| 2018 | 2019 | 2024 | 2020 | 2034 | 2039 | 2044 | 2049

Current Climate

Average year (ML) 177 209 338 373 373 373 374 374
Dry year (95th%ile) (ML) 187 222 359 396 396 397 397 397
Balranald Shire Council - Strategic Plan Report No. P-FY2025-PWO-GEN-RP-001-A2

Water and Sewerage 28



NSW Public Works “\:“i',;
NSW

GOVERNMENT

| 2018 | 2019 | 2024 | 2020 | 2034 | 2039 | 2044 | 2049
Peak day (ML) 11| 13| 22| 24| 24| 24| 24| 25

6.5 Water security assessment
The water security assessment for a water supply scheme considers the following:

e That Council’'s Water Access Licence (WAL) entitlement is sufficient to supply the 30-year
forecast unrestricted annual demand

e The secure yield of the headworks is sufficient to supply the 30-year forecast unrestricted
annual demand and provide drought resilience

License entitlement

The forecast water requirements for the nominated growth strategy are expected to exceed Council’s
water access license entitlement. The timing of this exceedance is related to the realisation of the
growth, especially the growth linked to the commencement of the major projects such as renewable
energy, solar farms, interstate connectors which increase the itinerant and permanent workforce.

Drought reliability

DCCEEW has undertaken an assessment of climate scenarios on supply shortfalls for town water
supplies in the NSW Murrumbidgee Region. The assessment shows that there will be no shortfall in
available water supply to meet the future unrestricted annual demand.

6.6 Issues identified and options assessed

6.6.1 Raw water intake assessment

This existing raw water pumping arrangement for Balranald WTP has WHS and manual adjustment
issues. During low flows, the weir pool lowers beyond good access for the intake, and operators must
manually extend the foot valve further into the weir pool. The criticality adjusted remaining useful life
shown in Table 6-3.

Table 6-3: Balranald raw water intake - remaining useful life

Condition Adjusted Criticality Adjusted

ity etiing Remaining Useful Life

Remaining Useful Life

Raw Water Pump Station

Civil Works 27 5.0 g2
Raw Water Pump Station 1 5.0 0
Mech and Elect Works ’

The following options were assessed to provide a new intake and pumping arrangement:
° New pump on a floating pontoon
e New intake and wet well with submersible pumps
e New intake with draft tubes and submersible turbine pumps

e New shared potable and non-potable intake and pump station

Balranald Shire Council - Strategic Plan Report No. P-FY2025-PWO-GEN-RP-001-A2
Water and Sewerage 29



NSW Public Works “\:“i',;
NSW

GOVERNMENT

The new shared potable and non-potable intake and pump station was assessed as being the preferred
option.
6.6.2 Water quality and treatment assessment

A condition assessment of the Balranald water treatment plant was undertaken. The condition and
criticality adjusted useful life of the water treatment plant is presented in Table 6-4.

Table 6-4: Balranald water treatment plant - remaining useful life

Condition Adjusted
Remaining Useful Life

Criticality Adjusted
Remaining Useful Life

Criticality Rating

Treatment Plant Civil

Works 38 5.0 32
Treatment Plant Electrical 1 50 0
Works

Pump Station Civil Works 27 5.0 22
Pump Station Mech and

Elect Works - 5.0 15
Fluoridation Plant Civil

Works 49 5.0 41
Fluoridation Plant Mech

and Elect Works 25 5.0 21

Based on the condition assessment of the plant, there are two sub-options to augment the capacity of
the plant:

1. Refurbish the existing plant and construct a new process train to provide the additional